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1. Adrenergic agon

ists, IV

EPI01, EPI02 Epinephrine inj 1Img (Epinephrine®)#
AD640 Dopamin inj (Dopamin®)#

AD850 Dobutamine 250 mg/20ml (Gendobu®) #
AE140 Ephedrine inj 40mg

AI580 Isoproterenol inj 0.2mg (ProternoL-L®)

AL150, NORO2

Norepinephrine inj 4mg (Levophed®, Norepinephrine®) #

2. Adrenergic antag

gonists, IV

ESMO02

EsmoloL inj 100mg (EsmoloL®)

AT710

Labetalol inj. 25 mg/amp (Trandate ®)#

3. Anesthetic agents (General, epidural or intrathecal)

AM210, AM260

Bupivacaine 0.5% 4mL, 20mL (Marcaine®)

AD210 Desflurane 240mL (Suprane®) (54L& * )

AK150 Ketamine inj 10ml (Ketalar®)

AD290, BA260 Propofol inj. 10 mg/ml (Propofol-Lipuro® Anesvan®) #
BP370 Propofol inj 1g/50 ml (Fresofol®)#

FPO50 PCA Ropivacaine 1.6mg/mL

AR410 Ropivacaine inj 1% 20ml (Ropica®) (epidural administration)
AS140 Sevoflurane 250ml (Ultane®) (JiilEFREE A )

AT520 Thiamylal inj 0.3g (Citosol®)

AE020 Etomidate inj 20 mg/10 ml/amp (Etomidate-lipuro®)

LIO01, LIO02 Baclofen inj 0.05mg, 10mg (Lioresal®)#

4. Anti-arrythmia agent, IV

AA940, ADE10

Adenosine inj 6mg/2ml (Adenocor®, Adenozer®)

DC350 Amiodarone inj 150 mg/amp (Cordarone®)#
AX110, LIDO1 Lidocaine inj. IV 2%/5ml (Xylocaine®, Lidocaine IV ®) #
usoo1 Verapamil inj 5mg/2ml (U-Sodin®)

5. Antithrombotic agent

BAO50 Alteplase inj 50mg/vial (Actilyse®)
APIO1, ELIO4 Apixaban tab 5mg, 2.5mg (Eliquis®)
LIX02, LIX01 Edoxaban 30mg, 60mg (Lixiana®)
AE400, AE410 Enoxaparin 20mg, 60mg (Clexane®)
ARIO2 Fondaparinux inj 2.5mg (Arixtra®)

AH090, AH100

Heparin 1000u/ml, 5000u/ml (Agglutex®)#

PRAO3, PRA10,

Dabigatran tab 75mg, 110mg, 150mg (Pradaxa®)

PRA20
AR570, XARO1 Rivaroxaban 10mg, 15mg (Xarelto®)
AT440 Tirofiban 12.5mg (Aggrastat®)#

AU250, UROO4

Urokinase 60KIU,60001U
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COF01, ORFO1

Warfarin 1mg tab (Cofarin®), 5mg tab (Ofarin®)

6. Cardioplegic solutions

CARO4

Cardioplegia inj 20mL

BP240

Plegisol sol'n

7. Chemotherapeutic agents, parenteral and oral

GIlO01, GIO02,

AB910, AB920, Afatinib 30mg, 40mg, 50mg (Giotrif®)
AB930

ZALO1 Aflibercept inj 100 mg (Zaltrap®)#
ALEO2,ALEO1 Alectinib cap 150mg (Alecensa®)

BA350 Arsenic trioxide inj 10mg (Asadin®)#
LEUO1 Asparaginase inj 10000 KU/vial (Leunase ®)
AL490 Asparaginase inj 10KU (Erwinase®)

TECO1, TECO2,
TECO3, TECO4,
TECO5, ATEO1

Atezolizumab inj 1200mg (Tecentriq®)

AVEO1

Avelumab inj 200mg

INL10, INLO1 Axitinib tab 1mg, 5mg (Inlyta ®)

BA850 Azacitidine inj 100mg susp (Vidaza® )#

Al120, ASAO1 Azathioprine tab 50mg (Asazipam ®, ImURan ®)
ONC10 Bacillus calmette inj (Oncotice®)

AB880, INNO1 Bendamustine HCl inj 100mg (Innomustine ®)#

AB780, AVAO2

Bevacizumab inj 100 mg/vial (Avastin®)

BLEO1

Bleomycin inj 15 mg (Bleocin®)

BLIO1, BLIO2 Blinatumomab inj 35mcg (Blincyto®) #
AB790, VELO1 Bortezomib inj 3.5 mg (Velcade®)

ADCO1 Brentuximab vedotin inj 50mg (Adcetris®)
BRIO5 Brigatinib tab 30mg (Brigatinib®)

AB750 Busulfan inj 60 mg/amp (Busulfex®)#
JEVO1 CabazitaxeL inj 60mg (Jevtana®)#

CABO1, CABO2,
CABO3, CABO4,
CABO5, CABO6

Cabozantinib tab 20mg, 40mg, 60mg (Cabometyx®)

AC830

Capecitabine tab 500 mg (Xeloda®)

AC110, CARO9,
CAR10, CAR15

Carboplatin inj 150 mg, 450mg/vial (Carboplatin®, Paraplatin®, Carboplatin(DBL)®
)#

KYPO2

Carfilzomib inj 30mg(Kyprolis®)

AC120

Carmustine inj 100 mg (BiCNU®)#

ZYKO1

Ceritinib cap 150mg (Zykadia®)

BC470, ERBO1

Cetuximab inj 100mg (Erbitux®)#

KEMO1

Cisplatin inj 50mg/50mL/vial (Kemoplat®)#

BC750

Clofarabine inj 20mg/vial (Evoltra®)#

BC740, BC730

Crizotinib cap 200mg, 250mg (Xalkori® )

AE120, ENDO1

Cyclophosphamide tab 50 mg, inj 200mg (Endoxan®)

F2H H#TH
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AC650 Cytarabine inj 500 mg (Cytosar®)

TAFO1 Dabrafenib tab 75mg (Tafinlar®)

BD030 Dacarbazine inj 200 mg/vial (DTIC)#

DACO1 Dactinomycin inj 0.5 mg (Cosmegen®, Dactilon®)
DARO3 Daratumumab inj 400mg (Darzalex®)#

BD240 Dasatinib tab 50mg (Sprycel®)

AD620, AD630,
NOLO1, NOLO2,
NOLO3, HOSO1

Docetaxel 20mg, 80 mg (Taxotere®, Nolbaxol®, Hospira Docetaxel® )#

ADRO1

Doxorubicin inj 10 mg (Adriamycin®)

AD870, LIPO2

Doxorubicin liposome inj 20 mg (Lipo-Dox ®)#

IMFO1, IMFO2,

IMFO3, IMF04, Durvalumab inj 120mg, 500mg (Imfinzi ®)#
IMFQ5
ENTO6 Entrectinib cap 200mg

PHAO5, PHAOS,
PHAO7, PHAO8

Epirubicin inj 10 mg, 50 mg/vial (Pharmorubicin®)

HALO1

Eribulin mesylate inj 1mg/2mL (Halaven®)

AE530, AE540

Erlotinib tab 100mg, 150mg (Tarceva®)

FYTO1

Etoposide inj 100 mg (Fytosid®)#

AFI10, AE650 Everolimus tab 2.5mg, 5mg (Votubia®, Afinitor®)
AF500 Fludarabine inj 50 mg (Fludara®)#

FLU10 5- Fluorouracil inj 1000mg (5-FU) #

AGA480 Gefitinib tab 250mg (Iressa®)

AG110, GEM10,
GEMO1

Gemcitabine inj 200 mg (Gemzar®, Gemmis®)

AH250 Hydroxyurea cap 500 mg (Hydrea®)
IMBO1 Ibrutinib cap 140mg (Imbruvica®)
ZAV02 Idarubicin inj 5 mg (Zavedos®)

B1400 Isophosphamide inj 2 g/vial (Holoxan®)#

Al130, LEEO2

Imatinib tab 100 mg (Glivec®,Leevk®)

BESO3

Inotuzumab inj Img (Besponsa®)#

YERO1 Ipilimumab inj 50mg (Yervoy®)#

ﬁ;;)z?’o' AI330, Irinotecan inj 100 mg (Campto®, Irino® , Irinotecan ®)#
ONIOo1 Irinotecan liposome inj 50mg (Onivyde®)#

NINO4 Ixazomib 2.3mg, 3mg, 4mg (Ninlaro®)

AL450 Lapatinib 250mg tab (Tykerb®)

REVO1, REVO2,
REV10

Lenalidomide cap 5mg, 10mg, 25mg (Revlimid®)

LENO2, LENO5

Lenvatinib 4mg, 10mg cap (Lenvima®)

LORO2, LORO4

Lorlatinib tab 25mg

BA180, MELO7

Melphalan inj 50 mg/vial (Alkeran®)#

MERO7

6-Mercaptopurine tab 50 mg (6-MP)

METO03, BM200,
MET15

Methotrexate tab 2.5 mg, inj.50 mg, 1gm (MTX)

£3H - HTH
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RYDO1 Midostaurin soft cap 25mg(Rydapt® )

MITO1 Mitomycin C inj 10 mg/vial ( Mitomycin® )
BM340 Mitotane tab 500mg (Lysodren®)

DN300 Mitoxantrone inj 20 mg/vial (Mitoxantrone®)
AN740, AN680 Nilotinib cap 150mg, 200mg (Tasigna®)

OPDO1, OPDO2,
OPDO03, OPDO4,

Nivolumab inj 20mg, 100mg (Opdivo®)#

NIVO1l
GAZ02 Obinutuzumab inj 1000mg (Gazyva®)#
LYNO1, LYNO2 Olaparib 50mg, 150mg (Lynparza®)
TAGO1, TAGO2, Osimertinib tab 80mg (Tagrisso®)
TAGO3
A0130, AC100, Oxaliplatin inj 50 mg/vial, 100mg/vial (Eloxatin®, Oxalip®, Orectalip, Folep®,
OREO02, FOLO4, s .
Oxaliplatin Hospira®)#
0OXA01

AT100, BPO10

Paclitaxel 30 mg/vial (Taxol®, Genetaxyl®)#

BP540

Paclitaxel inj. 60 mg/vial (Formoxol®)#

ABRO1 Paclitaxel inj 100 mg/vial (Abraxane®)#
IBRO1, IBRO2 Palbociclib cap 100mg, 125mg (Ibrance®)
VECO1 Panitumumab inj.100mg (Vectibix®)#
BP590 Pazopanib 200mg (Votrient®)

KEYO1 Pembrolizumab inj 100mg (Keytruda®)

ALIO1, BP170,

Pemetrexed 100mg, 500 mg inj (Alimta®)

PERO1, PERO2

Pertuzumab inj 420mg (Perjeta®)

BC510

Gliadel” Wafer (polifeprosan 20 with carmustine 7.7mg implant) tab

POMO1, POMO2

Pomalidomide cap 2mg, 4mg (Pomalyst®)

ICLO1

Ponatinib 15mg tab (Iclusig®)

FOLO2

Pralatrexate inj 20mg (Folotyn®)

CYRO2, CYRO4

Ramucirumab inj 100mg (Cyramza®)#

STI02

Regorafenib tab 40mg (Stivarga®)

KIS02, KIS01 Ribociclib tab 200mg (Kisqali®)

AR250, AR300 Rituximab inj 100mg, 500mg, (Mabthera®)#

MABO1 Rituximab SC inj 1400mg (Mabthera SC®)

JAKO2, JAKO3 Ruxolitinib tab 5mg, 15mg (Jakavi®)

AS670 Sorafenib tab 200 mg (Nexavar®)

AS530 Sunitinib cap 12.5 mg (Sutent®)

AU040 Tegafur 100mg + Uracil 224mg (Ufur®)

TS110 Tegafur + Gimeracil +Oteracil 20/5.8/19.6mg (TS-1 cap 20mg®)
TS120 Tegafur + Gimeracil +Oteracil 25/7.25/24.5mg (TS-1 cap 25mg®)
TAMO2, TAMO3, Temozolomide tab 20 mg, 100 mg (TamOS®,Temodal®)
AT070, AT220

BT380 Temsirolimus inj 25mg (Torisel®)#

BT130 Thalidomide 50 mg cap (Thado®)

AT820 Topotecan inj 4 mg/vial (Hycamtin®)

MEKO01 Trametinib tab 2mg (Mekinist® )

KADO2, KADO3

Trastuzumab Emtansine inj 100mg & 160mg (Kadcyla®)

F4H HTH
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HERO1, AT800

Trastuzumab inj 440 mg (Herceptin®)

KANO1

Trastuzumab inj 420 mg (Kanjinti®)

HERO3, HERO4

Trastuzumab SC inj 600mg (Herceptin SC®)

AT910

Tretinoin cap 10mg (Vesanoid®)

LONO3, LONO4

Trifluridine/Tipiracil tab 15mg, 20mg (Lonsurf®)

ZELO1 Vemurafenib tab 240mg (Zelboraf @)
VENO3, VENO4, ®
VENOS Venetoclax tab 10mg, 50mg, 100mg (Venclexta )
BV150 Vinblastine inj 10 mg (Vinblastine Sulfate - DBL®)
VINO1 Vincristine inj 1mg (Vincristine-DBL®)

AV400, AV410

Vinorelbine inj 10 mg, 50 mg (Navelbine®)

AV500, AV510

Vinorelbine soft cap 20 mg, 30mg (Navelbine® )

8. Dextrose, 220%

VITO6

20% G/W 20mL

AD280, AD270

50% G/W 20ml, 500ml|

9. Sulfonylurea hypoglycemics, oral

AG630 Gliclazide tab 60mg (Diamicron MR®)

GLIO3 Glibenclamide tab 5mg (Gliben®)

AG320 Glibenclamide-5 / Metformin-500 (GlucoMet ®)

AG270 Glimepiride tab 2mg (Amaryl®)

BA650 Glimepiride 2mg+ Metformin -500mg (Amaryl M®)

GLIO1, AMAO2 Glimepiride 2mg+ Metformin -500mg (Glimet®, Amamet®)
AM630 Glipizide (Minidiab® )

10. Inotropic medications

DIGO1, LANO3 Digoxin tab 0.25mg

AD960 Digoxin inj 0.5mg (Lanoxin ®)

BD010 Digoxin elixir 0.05 mg/ml (Cardiacin®)
AMG650 Milrinone inj.10mg (Primacor ® )#
SIMO01 Levosimendan inj 12.5mg (Simdax)#

11. Insulin, SC and IV

BIO51, BIO50 Actrapid HM#

NOV02 FlexPen NovoRapid

AH240, AH241 Humulin N7/R3

Al300 Insulin Detemir (Levemir Flex Pen®)

BI071, BIO70 Insulatard HM

Al230 Insulin glargine 300U/3mL (Lantus Solostar®)
TOUO1 Insulin glargine inj 450U/1.5mL (Toujeo® )

AH440, AH450

Kwikpen Humalog mix 25, 50 inj, 100 U/ml, 3 ml/pen

NOVO01, NOVO3

NovoMix 30, 50 FlexPen 100U/mL, 3mL/pen

TREO1

Tresiba FlexTouch 300U/3mL

£S5SH-HTH
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SOLO4

Insulin glargine 100U/mL + lixisenatide 50mcg/mL( Soliqua®) inj 300U/150mcg/3mL

12. Liposomal forms of drug

AA980, AMB10

| Liposomal amphotericin B (Ambisome®, Ampholipad®)

13. Moderate sedation agents

BD260 Dexmedetomidine inj 200mcg (Precedex®)#
AD320 Diazepam inj.10 mg/amp

ANX01 Lorazepam inj 2 mg/amp (Anxicam®)
AM620 Midazolam inj 5 mg/amp (Dormicum®)#
CHLO3 10% Chloral Hydrate solution (for children)

14. Narcotic and opiates

ALFO02 Alfentani(AlfentaniL.-hameln®) inj 1mg/2mL(#%{{Rapifen )
AB680 Buprenorphine tab 0.2 mg (Temgesic®)

?)?Ezszg BS260, Buprenorphine/Naloxone tab 2mg/0.5mg,8mg/2mg (Suboxone®, Desud®)
TRAO6 Buprenorphine patch 35ug/hr (Transtec®)

FC030 Codeine tab 30 mg

FD020, FD040 Pethidine inj 50mg, tab 50mg (Demerol)

PAIO1, PAIO2 FentanylL buccal films 200mcg, 600mcg (PainkyL®)

FENO3 FentanyL buccal tab 100mcg (Fentora®)

Eiggg' FF020, Fentanyl patch 12 mcg/hr, 25 mcg/hr, 50 mcg/hr, 75mcg/hr
FENO2, FFO50 Fentanyl inj 100mcg/2mL, 500 mcg/ 10ml#

JURO1 Hydromorphone PR tab 8mg (Jurnista®)

FMO090 Methadone 10mg/ml

MORO01 Morphine sulfate tab 15 mg

FMO040 Morphine cont. tab 30 mg

FM100 Morphine XL cap 60mg

FMO010, FM060 Morphine inj 10 mg, 20 mg

MUTO1 Nalbuphine inj 10 mg (Mutonpain®)

NALO1 Nalbuphine sebacate inj 150mg (Naldebain®)

OXYo1 Oxycodone IR cap 5mg (OxyNorm®)

0OXY02, OXY03 Oxycodone CR cap 10mg,20mg (Oxycontin®)

REMO02 Remifentanil inj 2mg

AT740 Tramadol inj 100mg (Tramal®)

FP020, FPO30 PCA Fentanyl 4mcg/ml, 8mcg/ml

FPO10 PCA Morphine 0.4mg/ml

FP0O40 PCA Fen/Rop 1.5mcg/1.6mg/ml

15. Neuromuscular blocking agents

AT670, BA570

Atracurium inj 25 mg/amp (Tracrium®, Genso®)#

BC330, CIS01

Cisatracurium 10mg/5ml (Nimbex®, Cisatracurium Kabi®)

FO6H HTH
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Rocuronium inj 50mg/5ml (Esmeron®)

Succinylcholine inj 500 mg/vial (Relaxin®)

16. Parenteral nutrition solutions

AT161, AT171,
AT181, AT191,
AT201

TCVH-1, 2,3, -H, -R

BS410, BS420

TPN Smofkabiven 1477ml, Smofkabiven PERI.1448ml| ( =&—Hd 7, Nafaks
% ~ A EELRER )

AN710 Nutriflex® special 1000 ml
NUTO1 Nutriflex® lipid special 625 ml
A0320, OLI10 OliclinomelL® N4-550E 1.5L, OliclinomelL® N7-1000E 1.5L ( =&—fc /57, N &k

fig -t & HEBIRERT )

17. Radiocontrast agents, IV

BARO2 Barium sulfate LV 99.5W/W% 300g (Baritop®)

AG500 Gadobutrol inj 15ml| (GADOVIST®)

BO060 Gadodiamide inj 287mg/0.5mmol/mL (Omniscan®)
BI020 lobitridol inj 350mg I/mL 100mL (Xenetix®)

AV390 lodixanol inj 320mg I/mL 100mL (Visipaque®)

A0150 lohexolL 350mg I/mL inj (Omnipaque®)

AI530 lopamidol inj 755.2MG/MLX100ML (IOPAMIRO-370°)
AU080 lopromide 370mg I/mL inj 100mL (Ultravist-370°®)
BD130 Meglumine gadotetrate inj 20ML (DOTAREM®)

AL270 lodine ethyl ester inj 38% 10mL (Lipiodol uItra—quide®)
TELO1 Meglumine(lothalamate) inj 100ml (TELEBRIX®)
SONO02 Perfluorobutane microbubbles inj 16ul/2ml (Sonazoid®)

18. Electrolytes

AP820

15% KCL inj

MPO031 Potassium phosphate inj
AM110 10% MgS04 inj
AS370 3% NaCl inj.

19. Uterine stimulant

DURO1 Carbetocin inj 100mcg (Duratocin®)

0X001 Oxytocin inj 10 unit/amp (Oxytocin®)
20.0Others

DP180 Arginine Vasopressin inj (Pitressin®)#

AE730 EPINEPHRINE AUTO-INJECTOR 0.3mg (Epipen®)
AMO970 Mifepristone tab 200 mg (RU486)

*{{XHE ISMP's List of High-Alert Medications in Acute Care Settings (www.ismp.org)
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